
 

 

 

DOCKET NO. D-1979-026-3 

 

DELAWARE RIVER BASIN COMMISSION 

 

ArcelorMittal Plate, LLC 

Conshohocken Industrial Wastewater Treatment Plant 

Plymouth Township, Montgomery County, Pennsylvania  

 

 

PROCEEDINGS 

 

This docket is issued in response to an Application submitted to the Delaware River 

Basin Commission (DRBC or Commission) by ArcelorMittal Plate LLC (docket holder), on 

January 3, 2017 (Application) for renewal of the docket holder’s existing industrial wastewater 

treatment plant (IWTP) and its discharge.  The Pennsylvania Department of Environmental 

Protection (PADEP) issued National Pollutant Discharge Elimination System (NPDES) Permit 

No. PA0050326 for the IWTP discharge on June 8, 2012. 

 

The Application was reviewed for approval under Section 3.8 of the Delaware River 

Basin Compact.  The Montgomery County Planning Commission has been notified of pending 

action.  A public hearing on this project was held by the DRBC on August 16, 2017. 

 

 

A.  DESCRIPTION 

 

1. Purpose.  The purpose of this docket is to renew approval of the docket holder’s existing 

1.2 million gallon per day (mgd) Conshohocken IWTP and its discharge. 

 

2. Location.  The docket holder’s Conshohocken steel production and finishing facility is 

located between Conshohocken Road and the Schuylkill River, just south of a railroad bridge 

owned by the docket holder that spans the Schuylkill River, in Plymouth Township, 

Montgomery County, Pennsylvania.  The IWTP will continue to discharge to the Schuylkill 

River at River Mile 92.47 – 21.5 (Delaware River – Schuylkill River).   

 

The project outfall is located in the Schuylkill River Watershed as follows: 

 

OUTFALL NO. LATITUDE (N) LONGITUDE (W) 

001 40° 05’ 22” 75° 19’ 15” 

 

3. Area Served.  The docket holder’s IWTP will continue to receive industrial wastewater 

and cooling water flows from the steel production and finishing operations at the ArcelorMittal 

Plate Conshohocken facility located in Plymouth Township, Montgomery County, Pennsylvania.   

 



2 D-1979-026-3 (ArcelorMittal – Conshohocken IWTP) 

 

 

 

 For the purpose of defining the Area Served, Section B (Type of Discharge) and D 

(Service Area) of the docket holder’s Application are incorporated herein by reference, to the 

extent consistent with all other conditions contained in the DECISION Section of this docket. 

 

4. Physical features. 

 

a. Design criteria.  The docket holder’s facility produces finished carbon, alloy, and 

stainless steel plates from slab stock at a hot rolling mill and heat production facilities located 

on-site.  The 1.2 mgd IWTP treats process industrial wastewater and contact and non-contact 

cooling water used for slab surface descaling and non-contact cooling at the hot rolling mill, and 

contact cooling at the heat production facilities.  The cooling water is combined with process 

water prior to treatment.  The treatment processes include 1) oil skimming of the top of a 

concentrator; 2) coagulant (ferric chloride) and flocculent (cationic polymer) addition for 

settling; 3) decanting off the top of the clarifier; and 4) sludge conditioning through lime slurry 

addition and sludge dewatering through a filter press.  Filtrate from the sludge filtering is 

returned to the influent stream. 

 

 b. Facilities.  The existing IWTP facilities consist of a river pump house, a 125-foot 

diameter clarifier which receives both Schuylkill River water and process wastewater, a 

recirculation pump house, an oil/water separator, a scale pit, a sludge lagoon and ancillary 

equipment. 

 

The project facilities are outside the 100-year floodplain. 

 

  Wasted sludge will continue to be hauled off-site by a licensed hauler for disposal 

at a state approved facility. 

 

 c. Water withdrawals.  Water withdrawn for the use of process water and 

contact cooling and non-contact cooling is from an on-site water withdrawal owned and operated 

by the docket holder.  The withdrawal was approved by DRBC Docket No. D-2009-039-1 on 

July 14, 2010. 

  

d. NPDES Permit / DRBC Docket. NPDES Permit No. PA0050326 was 

issued by the PADEP on June 8, 2012 and includes final effluent limitations for the project 

discharge of 1.2 mgd to surface waters classified by the PADEP as Warm Water Fishery 

(WWF).  The following average monthly effluent limits are among those listed in the NPDES 

permit and meet or are more stringent than the effluent requirements of the DRBC.  

 

EFFLUENT TABLE A-1:  DRBC Parameters Included in NPDES Permit  

OUTFALL 001 (Schuylkill River) 

PARAMETER LIMIT MONITORING 

pH (Standard Units) 6 to 9 at all times As required by NPDES Permit 



3 D-1979-026-3 (ArcelorMittal – Conshohocken IWTP) 

 

 

 

OUTFALL 001 (Schuylkill River) 

PARAMETER LIMIT MONITORING 

Total Suspended Solids 30 mg/l As required by NPDES Permit 

Color Monitor & Report As required by NPDES Permit 

Total Dissolved Solids * Monitor & Report As required by NPDES Permit 

Temperature  110 o F (Max) As required by NPDES Permit 

 * See EFFLUENT Table A-2 below and Condition C.II.s. in the Decision section 

 

EFFLUENT TABLE A-2:  DRBC Parameters Not Included in NPDES Permit  

OUTFALL 001 (Schuylkill River) 

PARAMETER LIMIT MONITORING 

Total Dissolved Solids *  1,000 mg/l Quarterly 

* NPDES Permit No. PA0050326 requires quarterly monitoring only for total dissolved 

solids (TDS).  This docket includes an average monthly effluent limit of 1,000 mg/l TDS.  See 

Condition C.II.s. in the Decision section 

 

 

B.  FINDINGS 
 

The docket holder submitted an Application to renew the approval of their existing 1.2 

mgd Conshohocken IWTP and its discharge.  No modifications to the IWTP are proposed. 

 

 Near the project site, the Schuylkill River has an estimated seven-day low flow with a 

recurrence interval of ten years (Q7-10) of 194 mgd (300 cfs).  The ratio of this low flow to the 

average design process water discharge from the facility (1.2 mgd) is 160 to 1.  

 

 The nearest surface water intake of record for public water supply downstream of the 

project discharge is the Queen Lane intake operated by the Philadelphia Water Department on 

the Schuylkill River, located approximately 9 miles downstream of the project outfall. 

 

The project does not conflict with the Comprehensive Plan and is designed to prevent 

substantial adverse impact on the water resources related environment, while sustaining the 

current and future water uses and development of the water resources of the Basin. 

 

The effluent limits in the NPDES Permit are in compliance with Commission effluent 

quality requirements, where applicable. 

 

The project is designed to produce a discharge meeting the effluent requirements as set 

forth in the Commission’s Water Quality Regulations (WQR). 

 

 

 



4 D-1979-026-3 (ArcelorMittal – Conshohocken IWTP) 

 

 

 

 

C.  DECISION 

 

I.  Effective on the approval date for Docket No. D-1979-026-3 below, the project 

described in Docket D-1979-026-2 is terminated and replaced by Docket No. D-1979-026-3 to 

the extent that it is not included in Docket No. D-1979-026-2. 

II.  The project and appurtenant facilities as described in the Section A “Physical 

features” of this docket are approved pursuant to Section 3.8 of the Compact, subject to the 

following conditions: 

a. Docket approval is subject to all conditions, requirements, and limitations 

imposed by the PADEP in its NPDES permit. 

 

b. The facility and operational records shall be available at all times for 

inspection by the DRBC. 

c. The facility shall be operated at all times to comply with the requirements 

of the Commission’s WQR and Flood Plain Regulations (FPR). 

d. The docket holder shall comply with the requirements contained in the 

EFFLUENT TABLES in Section A.4.d. of this docket.  The docket holder shall submit the 

required monitoring results electronically to the DRBC Project Review Section via email 